
-3tKVICt LI>IIBuL44-22-0060 

I n.r. IrtnLn lrKlNUl 

WWIYIVZJ 

v 115/230 V SINGLE PHASE 

FIG. 
1 

z 
4 
5 

; 

98 
10 

:: 

13 

: : 

:76 

18 

ii 

21 
22 

i: 

25 
26 
27 

28 

PART NO. DESCRIPTION OF PART 
l/4”-20x7/8” Hex. Hd. Screw 

l/4” I D 
lBG4-; ’ 

Lock Washer 
Wheel Guord Cover 

3/4”- 16 L.H. Hex Nut 
1 BG-7 Outer wheel Flange 
lOGW-34C Grinding Wheel (Coarse) 

llBG6-1 Spacer SI eeve 

1 BG-4 L.H. Wheel Guard 
3/8”-16x1” Hex. Hd. Screw 

3/V I D . . Lock Wosher 

l/4-2Oxlti” Fil. Hd. Screw 
1 BG-5 Inner Wheel Flange 

1 BGl-2 L. H. Endshield 

1 BG4-3 Spark Guard 

l/4” I D 
10-32x3j8” 

Lock Washer 
Rd. Hd. Brass Screw 

3/4-16 R. H. Hex Nut 

llBG2 Stator Assembly 

1 N’ ‘-20 Hex Nut 

1 OGW-34F Grinding Wheel 

l/4-20x9-3/8”Thru Bolt Studs 

VlOl-1 Name Plate 

#13x1/4” Drive Pin 

205KTT Ball Bearing 

11 BG6-2 Brg. Retaining Plate 

llBG6 
iwx3/a*~ 

F;prpAnSsembl y 
i 

l/2” I.D. Woosher 

ILLUSTRATED PARTS 
FIG. PART NO. DESCRIPTION OF PART 

(10) 29 l/2” Lock Washer 

(18) 
(2) 

30 ;;;“-;Oxl”” Stud 
31 - 

(2) 

(2) 

32 
33 
34 
35 

03) 

188; 
(2) 

36 
37 

(2) 
(2) 

(8) 

(4) 

(4) 
(2) 

1BGl 
llBGl-5 

:3e6G4K 

1 BG-900 
10-32x3/8 
2BGl-4 
lBG4-1 
10-32x1/2” 
4BG13-1 
lBG-13 
4BG13-2 
3/8’r-24~2~%” 
3/8” I.P. 
3/8”x1’/4” 
llBGl-3 
1 BG9-1 
1 BG9-2 

4BG-9 
3 Prong 

3PA- 1 
llBGl2-1 

Hex. Nut 
Base Casting 
T & B Connector 
Switch Assembly 
Base Cover 
Tool Rest Assembly 
Rd. lid. Screw 
Rubber Bumper 
R. H. Wheel Guard 
Flat Hd. Screw 
Capacitor Mounting Clip 
Capacitor 
Capacitor End Cop 
Hex. Hd. Cap Screw 
Washer 
Hex. Hd. Cap Screw 
R. H. Endshield 
Tool Rest Arm 
Spacer 
Tool Rest 
3 Cond. Cord 

Adaptor 
Rotating Switch 

Rd. Hd. Screw 
Lock Washer 
Stationary Switch 

( 2) 
(2) 

(2) 
(2) 
(2) 

(2) 

(2) 

I$ 

MILWAUKEE ELIEErlRIo lDnL CURPa 13135 West Lisbon Road l Brookfield, Wisconsin 53005 


